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JEVELOPMENT RESEARCH
AND TECHNOLOGICAL Al & gy g il el 35 e
PLANNING CENTER e Bl
CAIRO UNIVERSITY 3 Al dada
Los Angles Abrasion (AASHTO T96)
2024/W2001-02 5, w8
Client Name: Labalt ooyt gl gLy 5 Test Date: 10/01/2024
Project Name: ot el i gLl Spacimen type: Subgrade
T pllf. did. Gl
TR

[ ]
L]
g
— il e a3 0 ki ol i e gty Syl
= Test Class A B g o
é Abrasiva Charge (No. of Spheres) 12 1 8 B
& Seeves
a Passing Ratained Sample Mass
: mm (&) mm___ {alt.} g
i 375 (112in) | 250 (1in) 1250
g 250 (1in) 19.0  {3Min.) 1250
19.0  (3Mdin.) 125  (12in.) 1250 2500
ﬁ. 12.5 (1/2in.) 8,50 (3/8in.) 1250 2500
= 950 (3/Bin.) 6.35 (1/4in.) 2500
= 635 (1/4in.) 475 (Nod) 2500
5 475 (Nod) 2,36 (Mo.B) 5000 1
o Total 5000 5000 5000 5000 |
—= —
Total Class {A)
Mass of Sample before Test g = 000
Mass of Sampie retained on 1.70mm{N.12) g = 3622
Los Angles Wear = {{5000-Mass Ret.) /5000)X100 % = 27.56
Testod By Approved
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LOPMENT RESEARCH olr]r]elc] ' ik
AND TECHNOLOGICAL = gl &y S S0
PLANNING CENTER ) u___.!,_,,j_.,_.,nh :L._Jhi'l-ln_.
CAIRO UNIVERSITY 3 Al d—aaln
r e =
1‘"-‘.—-&‘;
California Bearing Ratio
2024/M2001-04 45y i
i L q
Client Name: Lalall cfpliall o LAY 450 Test Date: 10202
; Subgrade
Project Name: ] i g S il Specimen Type : %
Y g lhd - i - el
o J.-Huﬂm-uuam-wummwwM&uﬂeﬂﬂmﬂi#vﬂwﬂ“
AI(A) Malding Moistura Contesl - -
inean Mame. 1 i 1 Fap.:lmm Hame I
; 3 2208
Mo 1 Plicld Vel Gm
muu:u-wnsu+m 450 [Mass of sarrgie. Mokd g 1;3::
1 _m:uﬁ'sﬂ‘m' g 477 mlﬂ:w : g I
5 Migislure Mass of semple
ass Mot (2 2] q 111?0 hu Wel MBEs glom” 2.0 _i
:: Slw Soil 37 Momiure % 700
. Soelininr | . &— — HE — L 208 — -J
2 ———— e — =
= Teat Mo, 1 Teat Mo, 2 Test No__3
—on| Wcded Moded TESTED | Molded | TESTED
s T |.|r\--|I :ETEE_'-':- T oisl I.L =0 = Toisd ewl Cant L
: S = b sust e | Law e CER Loing Lot fimmdpae’ | Com imathy | Lowd ot | Lossmme’ (e 117}
Lot ]
ﬁ‘ V] 1] 04
daes | w | 61
137 736 | 128
1.90 R 4858
2 54 x| 2687 3.5
%81 BAT | 45.83
5.0 1205 | 6557 BRES
7.62 RLitE | 5358 — e — — —
— — ———— — —
r' Swell o .
" - 3
Hami’ 1 " -7
B, 1 ] -4 ._| — .. ' |
sl Hight (o A7 i il = ) R x e
nilial Hegkl mm A TH a 2] — = <]
17151 am ! &b - -
mm | 125.00 » .
il Swell % 0.04 n ﬁ ~ =&
[Tzl Na 1 — 1-_' - ‘_1 |
r!a Per Laysr B5 : nﬂﬂrﬁ "'q-._ Fﬂh‘lﬂ!n m ﬁsr’;'/;_.-"‘ -
e e B

Tested By )/ -I‘-FF""I'II 1 l
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Description of Materiats Sub Ballast material results
457500 to 458000 [ +0.7 |
4574900 to 458+000 [ +0.9 )
Location o be Used AS8+800 1o 4584500 [ 40.7 )
458400 to 4584500 [ +0.9 )
FAAR Appproval Ko Date | i
Supplier Hame
Test Reqguirement Specification Clause
Relerence Photos Yes attached [ No Other -
Description Lnit Cuantity | Arival Date | Note
1 Siewe analysis
F] wiateriad finer than shove no, 200 Lk 000
E | LLand P.L and Lest
4 Absorption test and Los angles
Abration and CBR
| Comments by Comments by:
wmmmmummﬁlw
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ELOPMENT RESEARCH 3 g gy G A 3550
AND TECHNOLOGICAL Lyt r b .
PLANNING CENTER " i Ja—yedd
CAIRD UNIVERSITY iy

2024/W2001-03 45 55
Lkl : g Sdal) 2 iall pLAR 35 52 ﬂ:
Sub ballast  : diall (lta w..n,fmmjm :
3 plld - dg g - fyaladl
e
g et 3 e ARy A
bt : JJ
2  |No.200|No.40 |No.10 | Nad |38 in. |12 in. |34 in. [1.0 in. [1.5 in. |20 in. MHJ
ci |0o7s 0425 | 200 | 475 | 950 1250 |19.00 |25.00 | 36.00 | 50.00 IHI‘J"'“_LJ
ﬁ 37 | 102 | 168 | 224 | 393 | 570 | 718 | BL5 | 979 100.0 | e bl H.n-?-l-ﬂ
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PLANNING CENTER 3 —aldll iada
CAIRD UNIVERSITY

o) 58y p dujady Adly ABUS | pual] s LSS

2024200103 oy 4 A0
ARR ETAVINEE 7 el S gl L) 48 5 e
Sub ballast : lﬂ“ﬁj" o ol u,ﬂ_u,‘_m il siglaall gl
PR LRT R 1 e Vgl o A8 g8 o Cpalall
™
"
= i
_I — i
E I a ] 3 I
= 11408 11379 11091 |
ﬁ 6395 6395 6395 I
b 5013 2984 6%
5' 2.37 2.34 12 Cpafaa el g duﬂ"
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LOPMENT RESEARCH
AND TECHNOLOG e ik =
PLANNING cem!gg : e "'"""Jb;n“”" '::‘ i
CAIRO UNIVERSITY b A} sl
- —
Los Angles Abrasion (AASHTO T96)
2024200101 iy y i
Client Name: Lalalt o pllad! #0239 41 1t Test Date: 08/01/2024
Project Name: tpall s 8 bk Specimen type: Sub ballast
i 1 ol i Seadtl
&
(=
— o i Ay pas L IE!Igh!gmllh‘ﬂMI :'!gﬁ"_“lrnliﬂw
E: Tasl Class A B G D
o4 Abrasive Charge {Mo. of Spheres) 12 1 8 [
4 Sieves
E‘. Passing Retained Sample Mass
A mm___(alt.) mm___{alt.) g
X 375 (11/2in) | 250 (1in) 1250
9 250 (1in) 19.0 [3/din.} 1250
% 19.0 (34in) | 125 (12in] 1250 2500
- 125 (12in) | 950 (38in) 1250 2500
B 9.50 (A/Bin) | B35 (1Mdin) 2500
- §.35  (1/Min.) 475 (No4) 2500
E 4.75 (No.d) 236 (No.B) 5000
Tatal .. :":ﬂ“'; ﬂﬂ 5000 HO00 _
Total Class {A)
Mass of Sample before Test g = 5000
pazs of Sample retained on 1. 70mm{MNa. 12) g = araz
Los Angles Wear = {(5000-Mass Rel) /5000)X100 % = 2436

Tasted By
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— CEL

Conswlting Englnaering Buroagw & Laboratorios
B i gV g R e las ST

Company Name : Inshaa General Company
: Electric Express Train, from Al Ain Sokh na to Marsa Matrouh

Project

Date of Report : 28-12-2023

Report No.
Location
Quantity

Mix ID: C 250/350

13

:Divertion Channel Left

: 50 m®

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

! Date of ' e | ;
; Age Location | Weight ?ﬂ:;“ LI | sl | Senoth
J' Casting Testing | Days {gm) (gm) (gmicm)’ | (kN) | (Kglem®)
|. ] e e e
i 8383 596 270
| | st ——

21-12-2023 | 28-12-2023 7 (457+600): | 8280 8225 | 2.44 576 | 281
| (457+700)
‘ 8011 | 691 313

| =

Note: =i s ey Ll Al gy halall 450 2

Ave.

| Strength |
(Kglem’) |

281
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— CEL

Conswiting Enginesring Bureaw & Laboratorios
[ SR R Y I Y T el .

Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 28-12-2023

Report No. : 14

Location :Divertion Channel Left

Quantity 13 m*

COMPRESSIVE STRENGTH RESULTS OF CUBE 15"15"15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Date of A ' Densi [ - ;
.08 T Location | Weight okt eS| oad | Strength 5;::61:,, Porcentage
: 3
7993 613 2718
o O R r
21-12-2023 28-12-2023 | 7 | (457+600): | 8093 | 8068 =3 e o & wm
(457+700) | | -
| 8119 631 286
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Company Name
Project

Date of Report
Report No.
Location
Quantity

CEL

Consulting Englneering Bureaw & Laborsforios

e b S g T et SLESLL D e L s

: Inshaa General Company
: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

: 27-12-2023
=42

:Divertion Channel Left

55 m*

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

== T
Rads of i_ﬂw_ o | Weignt
Casting Testing | Days (gm)
'[_ —_
8469
- St. ]
20-12-2023 2712-2023 | 7 | (457+600):| 8544
(457+700) |
8486
e

vf:l;ﬁh : ! Density | Load Strength | Sg:m Pml:tagn l
(gm) !{gnﬂcmf (k.N) | (Kglem®) (Kaglem?) |
i 554 253 | '
8500 | 2.52 549 249 259 104
607 I

e ——

g -
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- CEL

Consulting Engineering Bureau & Laboratories
Piaarnig? | S LESL S el aife

Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 18-01-2024

Report No. : 38

Location :Diversion channel left side

Quantity : 50 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

_ Date of | Age ' Weight | VG | Density | oy | Strength snifﬁm Percentage |
et Testing - Days Location (gm) 'H':::‘g‘;lt (gmiem)’ | (K.N) (Kglem®) Hl'{ﬂfﬂﬂ‘_‘.‘:}_
' 8241 . T 2
I q.srfzuur E i B224 2.44 ™ o i 314
21-12-2023 | 18-1-2024 | 28 [{mﬂ'n ) =E L —
I 8240 689 Mz
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CEL_

Conswlting Enginaocring Bureawy & Laboratorios
Bpis bl 1 S HLESL A Lalne e

Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report : 18-01-2024

Report No. : 40

Location :Divertion Channel Left

Quantity 13 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 2507350

! Date of | Age - | AVG .:_l_'-'lel_'liil'Pr - . Ave. |
| | Testt D Location v:;:ﬂ?t | Weight micm)’ Il-::;: ?I:;:ﬂ; Strongth | PereLiase
e | e L e T, (Kglem’)|
| ' . 8151 Mr | 3%

| St | - e . I
. 21.12-2023 | 48-1-2024 28 Hfs?na:n} . 8177 8158 | 242 | 705 e 124 129

[ | +7T00) |— | - 1

l [ ] I B145 | 722 | a7 :
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_CEL

Consulting Engineering Bureaw & Laboratories
il gt S LT Lalne P

Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Date of Report  : 17-01-2024

Report No. : 39
Location :Divertion Channel Left
Quantity 55 m*

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Date of —Tagw | ' VG | Density | o
Age Location | Weight ?ﬂ:m 203l | Load Strength 5;;",?9“1 | Percentage
8232 | 745 337
st' — e —— =
20-12-2023 17-1-2024 | 28 | (457+600):| 8215 8216 2.43 784 355 340 138
(457+700)
| 8200 722 az7

i Janall g Jend) Aneal gy ShmSall 4159 5
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CEL

Carisenlting Engineering Bureaw & Laboratorios
- S L e LB el L~

Company Name : Inshaa General Company

Project + Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Date of Report  : 01-01-2024

Report No. :18
Location :Divertion Channel Left
Quantity 45 m?

EEMFEEEEWEjTHEHETH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Dateof | Age o Weight | AVG Density | Load | Strength E;;Héth Percentage |
Casting Testing | Days [ °°"°" | (gm) “f:ﬁ?‘ (gmicm)® | (N) | (Kglem®) | \\0ocmay g
 gars | ) 613 278 | :
25-12-2023 1-1-2024 T {HTE;I]E] : : B325 8368 2.48 871 259 260 104
{457+880) PR 535 : 242 |

g -


https://v3.camscanner.com/user/download

Company Name
Project

Date of Report
Report No.
Location
Quantity

Mix ID: C 250/350

— D R B

Conswiting Enginaeering Boareaws & Laboratosios

B higd | S HLETL N Lo las o5

- Inshaa General Company

+ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

:31-12-2023

17

:Divertion Channel Left
72 m'

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15"15CM CONCRETE SPECIMENS

| i i | | ave

RPN ] & Location ?:ﬂrg;“ Weight

| Casting | Testing @ Days i _'II_ _L (gm)

i ! St BE'H'! |

I ! (45T+700) : sm | B3T3

| | WTe0) | g |

! X i u | Iy S - i

| 24-12-2023 | 31-12-202 T = E:"_H ]
(457+700): | 8350 | 8361

| N i T80

Mote: <ia el g Jpanlt Al gy Cmtiall 3y 395

Si

|
Density | Load | Etrlngm|

| (gmicm)’
|

2.48

i 2.48

k

(k. H]

ST
547

536

551

1

A“ Pmnuga

it i“wﬂil >

EI'.IE :

e |

.“_'-’-_ i

=T

250 253 101

!E'!I ]

il A il B e T

Carriicgeem o o 00 feaa”
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CEL

Conswuiting Enginearing Boreaw & Laboratories
B A gt Tl LB e lee LTG5

Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 30-12-2023

Report No. : 15

Location :Divertion Channel Left

Quantity 40 m*

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

— Eﬂtﬁ c.ﬂ ' AEE . fokaticn ! WEight | Wﬂr:;'l't { Density Load Etrangih Etlﬁ:‘lag‘ﬂ'l Percentage
i Casting Testing | Days i (gm) gm) (gmicm)’ | (kN)  (Kg/em’) (Kglem?) % '
i 8088 . 671 304
| | St s |
23-12-2023 30-12-2023 7 | (457+700): | 8127 B144 2.41 557 282 | 2m 109
I i (457+880) | : £ e
| . 8217 | 572 259 l
L B || ST - o == | L = S 1 | [C— = qn- —

g -
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Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 30-12-2023

Report No. 116

Location :Diversion Channel Left

Quantity 132 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15°15°15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

e ; - — —_—
| Dateol | Age Location | Weloht | G Denslty | | ond Strength s:::ﬁﬂa Percentage
t;:auﬂ_ng. Taating“ Days [_g_m:i ' (gm) -:g:'r!}-:m]: (k.N) | (Kglem®) (Kglem?) %

8302 628 | 284
St (457+700) =TT S TTIEST
23-12-2023 30-12-2023 T : st 8291 B255 2.45 610 276 290 116
(457+880) R e T
8173 683 309
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 22-01-2024

Report No. : 44

Location :Divertion Channel Left

Quantity 45 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

- —_

Date of F= Densi | " | '
e e — Age | dan Weight ..:;:m = ty Load | Strength lSI ¥ " !Fln:itnhg-l
Casting | Testing | Days (gm) (gm) munm]’L (k.N) | (Kglem?) ( mmz}! %
| ; i e Rl i i B S S

' f g222 | 829 376 |

; I St | |

| 25-12-2023 | 22-1-2024 | 2B | (457+700): | 8239 8240 2.44 683 308 | 333 | 133
! (457+880) — |

| 8260 695 M5 | .l
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Company Name :Inshaa General Company

Project - Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 21-01-2024

Report No. 43

Location :Divertion Channel Left

Quantity 72 m'

C RESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

=

Date of _| Age | s Weight “f:;"fm | Density | | .d stmngt:l | 5:;‘&& Percentage
Casting Testing | Days (gm) | (gm) (gmiem)®| (k.N) | (Kglem®) (Kalc m’_]l
[y g | 8283 | 668 303
(457+700) : | 8194 8212 2.43 817 370 337
(457+880) | gong | 748 339
24-12-2023 21-1-2024 | 28 o e i =
(457+700): | 8179 | B15T | 242 841 281 349
(457+880) | gegq | 895 | 315

EJ;JLJMM_HMMF

g - —
JH.,JW#"‘"-"

ture /... %

Si
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Company Name
Project

Date of Report  : 20-01-2024
Report No. : 41
Location

Quantity 40 m*

Mix ID: T 250/350

CEL

Caonaswiting Engineering Buroasw & Laboratories

Fsaudighl Sl JLESLS e lae aliSe

: Inshaa General Company

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

:Divertion Channel Laft

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

| I = I
Eﬂtt ﬂ-f __.ﬂ.gg ﬁun w.ight wﬂ;’;:ht _IM_ Lﬂﬂd |5t|'ﬂﬂﬂ'u"| I Ehﬁ::éﬂl F'm':ln'lngl
Casting Testing | Days (gm) tam) (gmicm)’ | (k.N) | (Kglem®) | (Kglem®) %
8146 | 728 | 20
St i
23-12-2023 20-1-2024 | 28 | (457+700): | 8162 B168 2.42 705 | 319 | a2 130
(45T+880) | | |
|
| B196 716 ! 324 |
| 1 |

JJJJJ

s Jamall y ) Al gy Shalall 4505 5
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Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report _ : 20-01-2024

Report No. 42

Location :Divertion Channel Left

Quantity 2 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 151515 CM CONCRETE SPECIMENS

Mix ID: C 250/350

it 5 e e 3
- '—ABF—: L ocation Weight | MF(:“ _DSRSy | Load ShﬂngﬂlTshv: gth Percentage
Casting T Testing | Days i {gm) | {n_mg} (gmicm)’ _ﬂLHl (Kglem®) | [','F!i!'*ﬂ",'l |
- | : 8212 | | | T8 | 38 I
| - i 8242 | 2.44 | n4_;_ _35.1-_| 336 134
42 | 20-1-2024 28 | (457+700):| B263 : -
. 23-12-2023 | 2 ooy | o | (o el |
| | ‘ 8251 674 05 | |

Jaadl il gy ShgmSall 4y 58 g
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Company Name : Inshaa General Company
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report - 07-01-2024
Report No. : 2
Location :Divertion Channel Left
Quantity 54 m*
COMPRESS SULTS OF CUBE 15"15*15 CM R
Mix ID: C 250/350
(e Gametc 1T | weigne | AVG [Density | | orengh V% | Percantage
Location Weight 3l - Strength | :
Casting Tes Da - lgm) (gmiem)® | (kKN) | [Kglem®) | %
2 o Wt oo OISR Shoead BN b sl (gem| 7
B264 507 230 \ |
| sL " ! t ' 1 '
31-12-2023 742024 | 7 | (458+100): 8277 8280 | 245 | 518 2 | m | W l
i i“ﬂ'm' | 810 231 l |
Note: ~iad Janal g ol A g Sl 495 o
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Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 06-01-2024

Report No. - 19

Location -Divertion Channel Left

Quantity :50 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15715715 CM CONCRETE SPECIMENS

Mix ID: C 250/350

—I =
P e Weight | (VG | DenSIY 1 ) oaq | Strength souve. | Percentage
Location (gm) Weight wem? | kM) | (K glem?) treng a,
Casting Testing Days a (gm) (gm/cmy) . (Kale EJ
B263 | 530 240
St. . - -
30-12-2023 6-1-2024 T [(458+100) : B242 B245 2.44 509 | 232 93
(458+240)
8229 499 226
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Company Name : Inshaa General Company

Project . Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 06-01-2024

Report No. - 20

Location :Divertion Channel Left

Quantity 22 m*

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE &FEGIHEHS
Mix ID: C 2501350

—_—

_ . S = P -
'i_ Date of —l hge Lacation Weight \'::;gﬁht — E"“I'w 1 Load | Etrenu'l.h—||_ 5:::;& Percentage \
. Casting Testing | Days {gm) | (gm] li.' lmh:m] 3 | (k.N) I- [Kﬂfr-ml II l“ﬂm ) II \
i | ] | 9 1 1
| | | | | | m = |
| 30-12-2023 6-1-2024 7 | usuﬂnu] | sz218 | 8237 244 \ 526 1 238 95

| (asBa2Aa) T |
l_ ] 8240 | I \ 244

Farrs e o ol o
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Company Name : Inshaa General Company

Project

Date of Report  : 28-01-2024

Report No. 1 47

Location :Diversion Channel Left
Quantity :54 m?*

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15"15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

D__.'lte i:_uf' : =i _'Fm.ﬁ-,ge
Casting . Testing Days
I PR ) (|
31-12-2023 | 28-1-2024 28

Location

St

(458+100) :

Weight

(am)

8338
8238

(458+240) |

| B142

AVG
Weight
_{gm)

8239

Density | 'Lmd

(gmicm)® I (k.N)

| B29
!_-
244 | T35

| 856

Strength |

Ave,

i Percentage
(Kglem?) 2 %
| (Kglem®) |
2B5
333 i 335 5 134
ags |

g -
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 27-01-2024

Report No. : 45

Location :Diversion Channel Left

Quantity :50 m*

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

__ Datecf . | Age | . | weight : u:::m | Density Ll Strength |
Casting | Testing | Days | @m) | “igm) |(@miem)’| (kN) | (Kgicm?) |
-' 8347 | | e | s |
30422023 | 2712024 | 28 ﬂ*:ﬁfﬂ]_$ 832 | 249 | 97 | 316
AR ' 8400 -. 783 | ass

Note: g L) AT TP ks 8 Janall y Jpand) il gy ClmSall 355 o
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 27-01-2024

Report No. : 46

Location

:Diversion Channel Left
Quantity 22 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

(i Datwef .. | Aas|  |.....| 2v; | Dens £ :
L e e e T M2 Listiatton Weight 'h':;fht Jneiy. Load Strength Shﬁ::nth Percentage
Casting Testing | Days \gm) (gm) (gmicm)’ | (kN) | (Kglem®) (Kglem?) *
» 8318 701 | 320 |
t. ——— — e -
30-12-2023 27-1-2024 28 | (458+100):| 8393 8336 2.47 688 312 319 128
(458+240) — T e
) L A (AR Y (001 MR | il



https://v3.camscanner.com/user/download

____CEL

Conswlting Englneoring Buroaw & Laboratories
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 09-01-2024

Report No. 124
Location :Slope Protection Left
Quantity 54 m*

COMPRESSIVE STRENGTH RESULTS OF CUBE 15°15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

— D : § £
[ Date of Age o Weight v::::ht !ﬂtL Load Strength 5:‘::511‘ Percentage
: z
8381 505 229
St = = =
2-1-2024 9-1-2024 T (458+240) : 8317 8339 2.47 541 245 238 95
(458+324)

8320 529 240

Note: cilia! = £ Jaadlly pand) Ancal gy hsnlall 34390 3

g -
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Company Name :Inshaa General Company
Project

Date of Report  : 08-01-2024

Report No. 222

Location :Slope Protection Left
Quantity : 40m?

Mix ID: C 250/350

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Date of

i 2 - Location Weign: PET;EIFH

Casting Testing Days {gm)
(gm)

8349

St
1-1-2024 B-1-2024 7 | (458+240):| 83089 8330
(458+324)
8333

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

.. 'Elenul_t_y_

| :gm.ft:m]j

2.47

Ave.

5 | e | s |
(Kglem”)

537 243

567 257 247 99

s | 241
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 08-01-2024

Report No. :23

Location :Slope Protection Left

Quantity  32m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 151515 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Date of [ A : De | [l Jooaams
= T Location | "veight 'In"::ilr;;ht "™ | Load | Strength | Etf::ﬂﬂ'i o g
Casting Testing | Days (gm) (gm) (gmicm)® | (k.N) | (Kglcm?) (Kglcm?) %
i 8315 509 | 2:
1-1-2024 8-1-2024 7 | (458+240):| 8321 8298 2.46 518 235 234 93
| (458+324) e M
8257 | 521 | =% i

Note: cliall dallas g 360 Lkt (o Jplans 12 Jurdly Jpanl] Ay Cimlall 4345 g3

g -
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Company Name
Project

: Inshaa General Company

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Date of Report  : 30-01-2024

Report No. : 50

Location :Slope Protection Left
Quantity 54 m?

Hll ID C 250/350

CEL

Conswiting Englneering Bureaw & Laboratoriocs
gl S J LT e lee T

COMPRESSIVE STRENGTH RESULTS OF CUBE

Datn nf

Casting

2-1-2024

m—

Age
Testing Dave Location
St
30-1-2024 28 (458+240) :
(458+324)

*15"15 CM CONCRETE SPECIMENS

AVG

: = | ol B e
Weight —ansy Load @ Strength | Ave. | Percentage
(gm) Weight @miem)® | (k.N) (Kglem?) Strength !
(gm) |'9 | | (Kglem®)
8361 779 353
B334 B3T4 2.48 702 315-,- N 325 130
8426 673 305

S

1
|

|

Note: il Latis g) 351 LAS 05 Jpices 8 Janally Joonlt sl Sl 24145 o3

gnnmm’u!%‘f"

m.-i-m..u-h-h
6 A Y o LT PRSI D1 el
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Company Mame : Inshaa General Company
Project

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 29.01-2024
Report No. 148
Location :Slope Protection Left
Quantity : 40m?
COMPRESSIVE STR NGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
iR Date of 8 7 | 5 A i Ave. | '-
— | Age | Location | Weight “'!'Ght Tty Load | Strength Sh::ﬁm Percentage |
Casting Testing | Days (gm) “{;”“ml (gmicmy® | (kN) | (Kglem?) (Kglem?) %
83155 T34 k)
St = 5
1-1-2024 29-1-2024 28 (458+240) ; 8281 B354 248 | Ta3 337 349 128
(458+324) == z ==
J I B427 J B32 | 377

sl B R B
LT ¥
M NN Pelmimb BEE o Faleel Folacwsed m i AP L ST
e T e T T
Wl ;_'.. 4 ETAATEN D o BT o AL

TWRAFC A o ywrEawrrEsg R e L T
N el gl b e e R

g -
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Company Name : Inshaa General Company

Project : Electric Expreas Train, from Al Aln Sokhna to Marsa Matrouh
Date of Report  : 29-01-2024

Report No. : 49

Location :Slope Protection Left

Quantity : 2m'

Mix ID: C 2501350

Date of A | | |
5 Location | Welaht 'f:ﬁ;it Pttt Load l Siengih : ﬂl:::;“'l [ Fneeage |
Casting Testing | Days - (gm) (gm) |lamiem)’'| (kN) | (Kgiem?) | (Kglem?) | o .
} H [ { | [
! I " 8300 l 760 | 248
| . | |
112024 20-1-2024 | 28 | (4BB+240):| pa4s | 434 2.80 784 | 342 | 346 138
| ! | (458+324) I -
| | b4ss | 768 347

Noto; <l dplas o A1 48 o Jplons s Joarally Jputl] Al gy Shmll 4555

i T T
TEFARIAR o P ':-::_ﬂ‘;-uhu_.ul

g g -llﬂlr:r:ull'-lr:;'

g -
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Company Name

CEL

Consulting Englneering Bureas & Laboratories

e e = LY ¥ -0 T TR P T

: Inshaa General Company

Project + Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 17-01-2024
Report No. 1 37
Location :Slop Protection Left
Quantity : 36 M3
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIME
Mix ID: C 250/350
[ Dateof y  Ave.
1 ate o Ase i | weight e | Density | | . ! Strength | (A% | porcontage
St 8166 566 256
(458+692): . _—
10-1-2024 174204 | 7 | 5871 gie6 | s1e8 | 242 540 245 250 100
(458+512) :
(458+668) 8142 551 250
ol y Jpaall Anial gy ChmSall 4y 95 3

A OECH Pl bk PR A Failsl Fengean

ERRNETL [ T ST .

-
imi.f Fas « ITR3ATIAT - TSR0

F¥TFAT-aF - YyerawrpeEy

bl B AL TP o T

LB -

e mERF e LFe
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Conswulting Enginecring Rureair & Laboraitoriss
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Company Name :Inshaa General Company

" Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 16-01-2024
Report No. 1 33
Location :Slop Protection Loft
Quantity :45M3

COMPRESSIVE STRENGTH RESULTS OF CUBE 151515 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Date of =T TR | ' AVG | Density | | | :
s _ | Age | e | Weight | ...:;T:“ e Load ' Strength | E‘t‘l":\‘-:ﬂﬂ‘i
Casting | Testing | Days | L°°* | e | o) [nnﬂcmfl_ (kN)  (Kglem®) | (Kglcm?)
. 3 o« | 0 | B  se0 | 254
 841-2024 16-1-2024 | 7  (458+512): | 8282 | 8299 : 248 | 54 242 | 2%
. | |458+668) & ' |
[ 8303 | . [ 561 254 |

Jual g paad) Al gy el 3335 45

5 E abmbnis Pkl B s el N i ol

E L T T e Y

i o bas « AFARFRIAT] - 9% sa bmas ! NPT FEL§Fr &~ "wERe FF i s il i il
e

EE e B aw F o s §EE . e

Percentage

100
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Conswiting Engineering Bursaw & Laboratorios
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 15-01-2024

Report No. g 3 |

Location :Slop Protection Left

Quantity : 45 M3

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Date of | T | Dersd =]
—e | weignt Bt el Load | Strength | g fMe | Percentage
m 3 (kN lem® ' %
e A0 9 et B s | gy (ol | SR PEE) | oty Y
. 8179 | 543 246 | ! ]
L IE—— 1
| B-1-2024 15-1-2024 7 | (458+4512):| ®1486 8172 2.42 587 266 | 257 103 -
_ (458+668) ———— - , |
‘l 8191 570 258 |
s Jaaall g Jpand) Bdnal gy Slmiall 3y 540 o5
s e == Ry
Tal.ds Fan | ITERTIAE -~ BF Sk & R A= 'HF‘:':'-LJ-:'I"‘;_-.::_I :l;ll:t!?
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Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 07-02-2024

Report No., : 59

Location :Slop Protection Left

Quantity : 36 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Date of _:__{“!lge Location | Weight WA:;; t Density | Load  Strength | st?:rféﬂ: | Percentage
l‘.'t.-z.l.!.:_til.'.l?_ Tasggg | Days O (gm)  (gm) Itgmxum}’ (k.N) u-tgfjcinii | (Kglem) | %
_( St 8351 706 320 |
(4584692) - { | - E |
10-1-2024 722024 | 28 .:453;-:1:}, 8436 | 8355 2.48 700 317 |

| 129
(458+512) : ' | = I
. (458+668) B278 | | 725 328 '

Bl Ricicn i & e

g -
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 06-02-2024

Report No., + 57

Location :Slop Protection Left

Quantity 45 m®

COMPRESSIVE STRENGTH RESULTS OF CUBE 15°15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350
= Date of Age

| . My |
. AVG | Density
| Weight : :
Casting Testing Days Location | {gm) '-":‘;:E;n [gmr:m]‘;
i 8426
SL f -
9-1-2024 . B-2-2024 28  (458+512): B266 B36T 248
; (458+668) |
. , | B40B |
Note: Slial s e ] penn . Janall y Janl A gy Sl 3y 35 05

Load : Strength
(.N) | (Kgfem®)

Ave,

s (Kglem?) |
?uu;: 21 |
683 | 309 | 39 128
™| A |

L Culeniads B0 Pl e
o m i e o e

Pl e Fme o ITAETINE - 4T, ueiarmes

THRFAr«AYT _ PFEFEqeee; n
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Cansulting Engineering Bisreais & Laboratories
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Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 05-02-2024

Report No. : 55

Location :Slop Protection Left

Quantity 45 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of | Age | Density | | :
i " - ﬂ: o Location | "velght H:;\:ﬁ-lt 2o 1 Load Srengd | stifn::ﬂth reTaisge
Casting Testing | Days | {gm) ‘.'B“El:l L[gmn: m)* : (k.N}  (Kglem®) (Kalem?) e
8406 | 781 3s4
St. r ; — -
8-1-2024 5-2-2024 28 | (458+512): BaT0 8335 2.49 | 683 309 - 342 137
: (458+668) ; —
| 8410 | | 801 363
a8 Jeaally Joaall Aol gy Sl 440 oS
L ) e
.-:-.‘.: : = e 47_1.;.'.;.\,|| R T Ty Y % L E T ey, :".TH'_; :&-_‘}E.E!
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  :17-01-2024

Report No. : 37

Location :Slop Protection Left

Quantity :9m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15°15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

— =T IR -
il ot eiite | Location | et Wﬂ::ht = l koad | NG El:::gth .
Casting | Testing Days | R | {E_"""_]- (gm) lgmicm)® | IE-'_"'_] _ _[I{g_h:mz] [I‘.gf:l‘:ml} e %
| . 8166 | 566 256 | '
| ' - ' .
i | 5t | P | I f
1012024 | 1712024 | 7  (458+692):| 8196 | 8168 ‘ 2.42 540 245 250 100
| | fasgerazy | | EEL SN :
| I 1 | |
| | | g142 | ‘ 551 250 !
| i s 10 ki d_ by - L -
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Company Name

Project

Date of Report  : 16-01-2024
Report No. 134
Location

Quantity : 18 m?

:Slop Protection Left

: Inshaa General Company
: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

CEL

Conswiting Englnearing Boureaw & Laboratorieos
i LAl Dol JLETLL W Lelne S5

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of _ ‘Age AVG | Density ——
O SAYG] Location b':ai';n‘?t Weight P :‘::: [Hﬂf:il'.i Etrnnglgm
Casting Testing | Days g (gm) (amlecm) i ] (Kglem?) |
(s _ 8177 | 543 246
Bt | ————— | -
9-1-2024 16-1-2024 T (458+692) : 8192 B162 2.42 569 258 247
(458+732) =
8117 | 525 238
Nota: ciiall 28 Janally Jpanl) A gy Clmsiall 3y 490 2



https://v3.camscanner.com/user/download

CEL

Consulting Engineering Buareaw & Laboratories
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Company Name : Inshaa General Company

e T

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 15-01-2024 '
Report No. : 32
Location :Slop Protection Left
Quantity 18 M3
COMPRESSIVE STRENGTH RESULTS OF CUBE 15°15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350
in Date of ] » A | Density '! [ Ave: 1
_ Age Location | Weight vﬁ;’:’;ﬂ ot Lt | Strength | 5;‘:9“‘ Percentage |
| SehN ] Tethy |t O™ | gm) | Gmiem?®| (kN) | (kgrem) | (S0
| 8291 576 261 | |

. St L .
| 8-1-2024 15-1-2024 [4 (458+692) : 8226 8256 @ 245 555 251 253 1M
| (458+732) ——— I -I
{ | 8251 | 542 246 |
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Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Date of Report  : 07-02-2024

Report No. : 59
Location :Slop Protection Left
Quantity 9 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15°15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Date of : | = T D i = N FH] | |
: 1
Cesting " | Texting || Duyn (gm) (gm) |lgmicm)’| (kN) | (Kglcm) (Kglem?) %
T Rllp : fress ey L Lt i B e
8351 | 706 320 |
f St - e T ' B '. |
10-1-2024 7-2-2024 | 28 (458+692) : B436 | B3ISS | 2.48 700 37 22 129
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Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Date of Report  : 06-02-2024

Report No. : 58
Location :Slop Protection Left
Quantity 18 m?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15°15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

_ -

i Ave.
Date of | Age Locat Weight u::;‘ : Density | Load smnglr ' Strength Percentage
ocation .

' R £439 . | 675 3086

St - ! - j

9-1-2024 6-2-2024 28 (458+692): 8)12 8388 248 | 65T 208 | 2 125

(458+732) | ' i
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Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  ; 05-02-2024
Report No. : 56
Location :Slop Protection Left
Quantity 18 m?
comp IVE STRENGTH RESULTS OF C *15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
' Date of Age | | i :
Casti ; - . k.N
- e 8435 749 339 i
B-1-2024 6-2-2024 28 {iﬁhlrﬁi'l b B415 | B40T | 248 B13 lit:] 3432 137
| (458+732) | _ |
: , BarT2 700 | MY '

| ' | = |

By by bs B8 R Bl P e l\-l;-l-“'l"'-l-l-ii!__,lr
Bl B gmd Y T
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ol Alamein Project Laboratory

Alpwandria Construction Company
[Talaat Mustafa )
ek e it 3R nnml laborataries management

ompany: ypamill el o5 pli
Jatch Plant alall dnse
Lseation k/457+600 - k/457+700 Quantity : 36 m3
sample Dimension 15 cm * 15¢m *15¢m
Contractor General Authority For Roads Bridges &Land Transport
Project |Elea:lﬂ: Express Train ( Track Aligunment )
Date of Test : 18/9/2023
Casting Date : 11/9/2023
S40@T 0 The Results Of Crushing Cubes After The Age Of 7  Days
Cubatio | St Content | i i Average { kg/ cml )
Stress kg k.n kg/Cm2 B
1 Right side 8333 863 391
2 Shope Protection 350 ( kg fem3 ) 8341 821 417 391
3 250 ( kg /cml ) B107 sos Jas { kg /em2}

comment :
|
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Alexandria Construction Company
[Talaat Mustala )
Central laboratories management
El Alamein Project Laboratory

ngth Of Test Concrete Cube §

ecimens

company: S Vglhall eliul o s
Batch Plant aidll dnos
Location |k/457+600 - kfA5T+T00 Quantity : 54 m3
Sample Dimension 15 em * 15em *15cm
Contractor General Authority For Roads Bridges &Land Transport
Project Electric Express Train ( Track Aligunment }
Drate of Test : 17203
Casting Date : L2
BT 0 The Results Of Crushing Cubes After The Age Of 7 Days
Cube Ne Structure Cameat Caibial Weighi Stremgth Stress Avrage Flgtamil)
Sitress i.! kn L!.I'le
1 Right side B3I Tl k)
1 Siope Protection 350 { kg fem3 ) B.388 713 313 314
3 2% [ kg feml ) E343 a5 199 { kg feml )
COm I'IIE[II -
Lab , Engineer 0r . Engineer
Eng / Mohamed samy Eng/ Ahmed Rl
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Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 09-1 0-2023

Report No. : 06

Location :Slop Protection Right

Quantity 36 M3

Mix ID: C 250/350 oOPC

Date of Age AVG | Density ' | Ave

. Walght Load @ Strength -+ | Porcontage |
| Location Wolght Strength v
4 I i | ") [
asting Tosting | Days (am) (gm) |(@miem)’| (KN} (Kglem®) (Kglem?) % |
B263 ™ 349 |
sL. |
11-9-2023 #-10-2022 28 [::HT;I::J; 8412 8128 247 024 418 408 162 !
¥ :

,' 8320 088 4dd
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 09-10-2023

Report No. :05

Location :Slop Protection Right

Quantity : 54 M3

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350 OPC

. . : . : 8
Date of | Age Location | Weight ﬁ"-"'l?;lt L Strength | Ave. Forchiiics
Casting Testing Days | (gm) (lgm) {gm/cmy) - IH.T_E“EE} [I{ﬂ_.p'cn]z]. o
1 : 8334 I 802 163
, St e in | — o L
| (457+700) | AiEs g |
] 8380 812 368
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 20-09-2023

Report No. : 02

Location +Slope Protection Right St. (457+700) : (457+800)

Quantity :45 M3

COMPRESSIVE ENGTH RESULTS OF CUBE 15*15°15 CM CONCR PECIMENS

Mix ID: C 250/350 OPC
Ave.

Date of ' Age | |  AVG | Density T
fasaiian 1 Weight | Weight Load  Strength Strength P -~ ge

3, (kN 2

Casting Testing | Days | | (gm) (gm) Imn'lfnm] | (k.N) | (Kglem®)  (Kglem?) |

|

| | 8320 566 256

. St ' i
13-9-2021 | 20-8-2023 T (457+700): | 8364 | 8393 2.49 569 258 249 a5

| (457+800) | |

| | B495 | 512 212
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Lﬂw _»-.ll" eldail IS_I-.'H
|Batch Plant plall dbma
|Lecation K457 +T00 - kf457+B00 Quantity : 27 m3
Sample Dimension 15 em * 15cm *15cm
{Contractor |General Authority For Roads Bridges Eland Transport
I""ilﬂ IEFECITH: Express Train ( Track Aligunment )
Date of Test : 18972023
Casting Date : 11972023
"' . TheResults Of Crushing Cubes After The Age Of 7  Days
Cube Mo e Cement Conleni T | e ol Average | kg /em? )
Stress kg ko kg/Cml
1 Right side B30T 917 415
1 Siope Protection | 350 (kg/em3) | BI85 957 434 JBT
3 250 (kg /eml) 8.145 688
comment :
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- Alpwandria Construction Comp:
! i!ﬁ!E [Talaat Mustafa )
| AR Central laboratories manageme

i W p o

k. by El alamein Project Laboratory

ete Cube Specimens

company: amil] el ﬂs_ﬁ.
Batch Plant atdll dbos
Location kf4ST+700 - k/457+800 Quantity : 45 m3
Sample Dimension 15 cm * 15cm *15cm
Contractor General Authority For Roads Bridges &Land Transport
Iijnct Electric Express Train [ Track Allgunment )
Date of Test : 1171062023
Casting Date : 13/0/2023
(4T The Results Of Crushing Cubes After The Age Of 28 = Days
p Siruclure Weighi Streagih Siress
Cube Ma : Cemeni Content Average | kg 7 eml }
© Siress g k.o kg/Cml
1 Right side £.290 B42 3Rl
2 Slope Protection 350 { kg femd ) 8307 o908 dll 3467
3 250 [ kg ! eml ) E311 678 307 { kg femd )
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 09-10-2023
Report No. 07
Location :Slop Protection Right
Quantity : 2T M3
COMPRESSIVE STRENGTH R F CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 2504350 OPC
Date of " Age | | s | Density | B 1 ] AR
& A9 Weight AVG | O & Load | Strength A Percentage
Casting l Testing | Days | ~0°2UOM | (gm) | Welght| o vemp| kN) | (Kgicm?) | Srenat %
Sl ol essus 0 s (gm) | " | (Kgfom’) 2
i
8490 783 355
| St - -
11-9-2023 9-10-2023 28 | (457+700): | B47S 8499 2.52 801 363 345 138
| (457+800) _
| 8531 699 n7
28 dgbas b Janally Jpadl Anial g Sl 3446 o3
e e anes A= Vv o s TSR

v e - - SRR
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 21-09-2023

Report No. :03

Location :Slope Protection Right St. (457+800) : (457+B84)

Quantity Hom*

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15°15 CM CONCRETE SPECIMENS
Mix ID: C 2500350 OPC

Date of " Age | | Densi | : s
- - Ag : Weight | AVG | Densiy | | g | swength | AV | percentage |
2 . ocation Weight | 3 3,  otrength
Casting Testing | Days | - lgm) (gm) | (gmicm) (kN) = (Kglem®) (Kglem?) |
8146 | 867 257
 (457+800) ; |
2023 | 2192023 | 7 (QEEOELT| same s | 24 585 | 265 261 104
— ' - ' -
| | | I H
| | 8517 | | 577 261 | |
A S ol e B, =S SICIRRE = Sl Pt 1 1 KA\, el |
: cliad e i e £ ol ol iy CAAS 3,3
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Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 21-09-2023

Report No. 04

Location :Slope Protection Right St. (457+800) ; (457+884)

Quantity A3im?

COMPRESSIVE STRENGTH RESULTS OF CUBE 15°15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350 OPC

= o i R ! — |
b Date of %5‘?" | .| \Weight AVG | Denalty | Load | Strength ki | Paﬂ:-anhg&|
Castin Testin Daiié | Location tgm) Weight e ON) | (Kglem?) | Strangt:- ,
;_ W O i O el LN | ey flemendyy TR | ROREY L et |
| | | | i
: | 8286 | | 538 244 |
457+800) : , ' —Fge o !
Hunsni: o oL I 557 | 282 m | m |
8557 ‘ 751 | 340 |
i [ 3 [ T
25 Janally ol dndd gy ChmSall 2433 o3
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Company Name

: Inshaa General Company
Project

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 20-08-2023
Report No. : 01
Location :Slope Protection Right St. (457+800) : (457+884)
Quantity 12T M3

com

SSIVE STRENGTH RESULTS OF CUBE 151515 CM CONCRETE SPECIMENS
Mix ID: C 250/350 OPC

K

Date of Age AVG | Density ' | Ave. o 3

Casti Testing | Days | -0C4tien "‘:;ira?t Weight | micm)® W I| f$$ onbiord e II
= o e | tgm |omicm) | (kglom | = |

, 8389 | 635 || 288 || \ II

13-9-2023 2092023 | 7 {?fgf:ﬂ; 8366 | p43s | 250 393 ll 69 ]| 276 | 1M ||
8552 | 803 | 27 \ \ |

| | = i |

Note: Sliall Lplas o 351 348 (e Jgbas 18 Jaaddly Jpaall Al gy Sl 3555 o3
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Alexandria Construction Company

ﬁ! ! |E (Talaat Mustafa )
ol it Bl T #itin Central laboratorles management
TAILSTTT El Alameln Project Laboratory

batch Plant atall dnas
location (/457 +B00 - k/457 +BEA Quantity : 63 m3
Sample Dimension 15 cm * 15cm *15¢m
Contractor General Authority For Roads Bridges &Land Transport
Project Electric Express Train ( Track Aligunment )
Date of Test : 12110/2023
Casting Date : 14972023
7" Il 'TheResults Of Crushing Cubes After The Age Of 28  Days
I-:'.'.'nh Mo sty Cement Content aht e Stress Average [ kg /emi )
Siress kg k.n k.g/Cml
1 Right side B.192 T3 450
2 Slope Protection 350 ( kg femd ) H. 166 1274 577 05
3 250 (kg/em2) B.167 1077 488 (kg /em2) .
1 Right side R.295 919 416
2 Slope Protection | 380(kg/em3) | 8240 1171 530 444
3 250 ( kg/eml ) B.IT0 B52 346 { kg feind )
WH'I-I'I'IEIII - . _ :
|-' 1 4 .....:...i-n.l-...l..._.'-..:1-_,_......|+|. d.-r|. |:rl-||rll|rl-|rlld|---..||-.-|||
Lab , Englneer OC . Engineer
Eng / Mohamed samy Eng/ Ahmed Rk leh
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N e £l Alamein Project Laboratory

Alexandria Construction Campany
| g] I :E [Talaat Mustafa |
T S Sitia Central labaratories management

ecime

Batch Plant pidll dlhas
Location k/457+B00 - k/457+BR4 Quantity : 27 m3
Sample Dimension 15 cm * 15cm *15cm
Centractor General Authority For Roads Bridges &Land Transport
Project Electric Express Train ({ Track Aligunment )

Date of Test ; 1171002023

Casting Date : 13/9/2023
I_!_h Wi g '|'_:-

"' TheResults Of Crushing Cubes After The Age Of 28  Days

Cube Mo i ple Cement Confent il T Sk Avernge [ kg feml |
Stress kg En kpiCml
1 Right side 8323 Sk 410
I 2 Slope Pratection 350 ( kg femd ) 8.352 B6S gz ART
|
| 250 (kg em2) £.301 795 360 (kg/em? )

mmmenl t=
- 1-1|'|:r .'lI:rnll'r nd ] ¥

Lab . Engineer @€ . Enginesr
Eng / Mohamed samy Eng/ Ahmed Rzk

Fan T - ol s
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Company Name
Project

Date of Report
Report No.
Location
Quantity

— CEL

Conswlting Engineering Bureaw & Laboratories

= B RL P LESn B Lalae idfa

: Inshaa General Company

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

: 24-12-2023
: 09

:Slop Protection Right

: 36 M3

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350 OPC

| T — - B | : ; =3 e, [P
. Disd Age ' Location | Welght ‘WG | DOy | 4 oad stmngth Ln‘:gﬂ- Percentage
| Casting Testing | Days | (gm) l'ﬂmi ‘ (gmiem)®| (kN) | (Kglem’) (Kglem?) ®
= - B405 : 491 222
- N I |
17-12-2023 24-12-2023 7 |(458+120): 8409 B402 | 249 687 n 293 117
(458+220) -
8393 765 7
i el g Jpanll Al gy halall 4395
— p——— et

[ s P [
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Company Name

CEL

Conswiting Engineering Buroaw & Laboratoriss

Bbarkig? ) S BT WY e L i

: Inshaa General Company
: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Project

Date of Report  : 23-12-2023

Report No. :08

Location :Slop Protection Right
Quantity : 54 M3

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350 OPC
. A o | Weight et DENSIY | | gag | Strength | S Pv& | Percentage |
Casting Testing Days {gm) (gm) {gmicm)’ | (k.N) I (Kglem®) (K EII:I'I'I!} % |
8374 569 258 !
= = il it
16-12-2023 23-12-2023 7 | (458+120): | B453 8437 2.50 536 243 254 102 ,
(458+220) |
8484 580 | 263
= X
|y Jpandl Al g Sla€adl 445 oI

il T
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Consaliting Engineering Bureaw & Laboratories
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Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 14-01-2024

Report No. . 30

Location ‘Slop Protection Right

Quantity 36 M3

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*1515 CM CONCRETE SPECIMENS

Mix ID: C 2507350

Date of [ Age | | " | Densit | '
cC { T | Da k.N % .
i asting | Testing | Pave -t (gm) Pt |{umh:rn} (k.N) | ' (Kglem I (Kglem?) | .l
| | e 8427 | l 382 |
17-12-2023 | 1412024 | 28 | | (458+120): | 322 B414 249 | 701 | 38 | 34 || 139
| | I | 849z | | 809 | 3,6 |
FRrET T
T U Befmtabs 851 Afhal MEreet Av - PR hﬁ;:ﬂ
e R STt
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Company Name
Project

Date of Report
Report No.
Location
Quantity

CEL

Con=uiting Engineering Auroaw & Laboratories
3._....—4.1....1'1- ;-IJL&?I .__!-.'L-‘ "E.‘-*I.

: Inshaa General Company
: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

: 13-01-2024
» 29

:Slop Protection Right

: 54 M3

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15°15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of

'. I De [ Ave.
i - s Location | "veuaht | ".*ﬂ.:ht "M Load | 5““9? I|I Strength | Fercentage
Casting Testing | Days {gm) | (gm) (gmiem)® | (K.N) -|| (Kglem®) | (Kglem?) o
. 1 B453 | g3z | am l
| ! St {
| 16-12-2023 13-1-2024 | 28 |(458+120):| 8432 | 8447 | 2.50 623 l 22 | 3 135
(458+220) '
| 8457 |I | | s \ 351 '|
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Consulting Engineering Buroay & Laboratorios
e PO Pl Y F- A b lms it

Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 25-12-2023
Report No. "
Location :Slop Protection Right
Quantity 45 m?
COMPRESSIVE STRENGTH RESULTS OF CUBE 151 5°15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
r “= - -— - -— - =W g
Date of | ity | :
o | o ]t | e [ P s T [ T
tin i 3
s s_g_ | Testing | Days {gm) (gm) (gmicm) (k.N) 1 (Kglcm®) (Kglem?)
I | |
8188 446 202
i St [ o = = |
19-12-2023 26-12-2023 7 (458+220) : 8280 8254 2.45 469 | 212 s .
(458+340) | | -
- 8294 448 203
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Company Name : Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 25-12-2023
Report No. 110
Location :Slop Protection Right
Quantity : 54 m?
COMPRESSIVE STRENGTH RESULTS OF CUBE 151515 CM CONCRETE SPECIMENS

Mix ID: C 250/350

— —

Date of A ws | AVG [DemipT W e

.! - T | ation | Welght Watgt -D';'""t’f—i Load | Strength | o " | Percentage

| Casting Testing | Days (gm) (gm) | (gmicm)® | (kN) | (Kglem?) (Kglem?) %

I_ i =i, : i R !

| .. . | My — !

| 1812.2023 25-12-2023 | 7 | (458+220): g4g7 8461 2.51 647 | 293 74 | 110

. (458+340) I
| 8466 [ 577 261 | J
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Cornsulting Engineoring Bureaw & Laborataries
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Company Name :Inshaa General Company

Project : Electric Express Train, from
. Al Ain Sokhna to Marsa Matrouh
Date of Report  : 16-01-2024

Report No. : 36
Location -Slop Protection Right
Quantity 45 m?

COMPRESSIVE S1 RENGTH RESULTS OF CUBE 15*15°15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

[ Casti MT T v Location | w““"‘"" IW&T m’ D'mmf Load | Strength | m‘“' Fﬂﬁnhﬁ:
esti D | ' |2
i o L BT | 711 322 !
19-12-2023 | 16-1-2024 28 | (458+220):| 8308 | B34 @ 2, 1T
| l e i B 1 45 28 | 3 333 || 133
| : 8315 | | | 7m0 | 349
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Conswlting Englneoring Bureaw & Laboratorios
[ SPEE L | T - A Y ) L

Company Name :Inshaa General Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Date of Report  : 15-01-2024

Report No. 138

Location

:Slop Protection Right
Quantity :54mt

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15"15C

M CONCRETE SPECIMENS
Mix ID: C 250/350
—— Dam - - = s — | e e a — - L N
| Dateof | Age | R | Weight w!::;iht B . 2 ' Strength 5;::51![ Percentage |
i m 1 kN) | %
Satied [ Yesting | Daye | ™ | g [(gmiem’] (N} | (Kofem) | (orom?)
8229 BOD %2 | '
St = =
18-12-2023 151.2024 | 28 | (458+220):| 8217 | 8241 | 2.44 674 305 322 129
(458+340) | . = .
B2TT a661 299
| s -# |
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